ssamoncas. FCC RADIO TEST REPORT Report No. : FG052211-07B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 GBm  Offset 11,10 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,10 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.95 dBm| ™Il 13.66 dBm|
827.75900 MHz 826.72000 MHz
= m\d‘{ 26.00 dB| « T nde 26.00 d8)
104 ry WS W B 1 4.955000000 MHz| 104 A - PPN Bg{v\{,\ﬂ> 0y 4.925000000 MHz|
T Q factor \ 167.1 G fackdr \ 167.9
od ) od +
1 2 Lo
BUE! -10d —
i 1
/ \
20 d 20 di -
) " o R RO
| s hecbonend LA (NASACY, | 50 - S
-40d -40 d
50 df -50 di
60 d -60 db
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 827.758 MHz 14.95 dBm ndB down 4.955 MHz ML 1 £26.72 MHz 13.66 dBm ndB down 4,925 MHz
TL 1 824.042 MHz -11.32 dam nds 26.00 dB TL L £24.022 MHz -12.23 dam nds 26.00 d&
T2 1 826.958 MHz -11.21 dm Q factor 167.1 T2 1 B26.548 MHZ -12.14 dém Q factor 167.9
L ) - L )i ) L

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 3.96 dBm) ™Il 12.69 dBm|
837.39900 MHz 836.89000 MHz
= 26.00 dB @ M1 ndB 26.00 dB
04 " P ", e 4.945000000 wa 104 . A o e %{%’w-.—ru(.mn 4.995000000 MHZ|
I Q factor \ 169.3 )‘ Q factor \ 167.5
od 0d
] T
4 4 F X
-0 v -10 ¥ 2
\ / N
20 d 20 di J ;
- I
) s N A A S
3Pk RSB
-40 -40 df
50 df -50 di
-60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 837.399 MHz 13.95 dBm ndB down 4.545 MHz ML 36,53 MHz 12.69 dBm ndB down 4,995 MHz
TL 1 834.022 MHz -11.99 dém ndé 26.00 dB TL 1 834.002 MHz -13.16 dém ndé 26.00 d8
T2 1 836.958 MHz -12.32 dém Q factor 165.3 T2 1 B38.596 MHz -13.02 dém Q factor 167.5
L I ) - L I ] b

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 15.06 dm| mili] 13.61 dBm|
84682000 MHz 844.98200 MHz
e '; ndB 26.00 dB| & ndB 26.00 dB|
g N - o 5 A 5
L prdann P T SO 4.915000000 MHz \ Do Al n BY 4.835000000 MHz
10 df s 10 di e Ve
I Q factor Y 1723 ] G Tattor \ 174.8
od / 0 4
) J ) L
-0 T -10 -
i Ir \
20 df ~ 20 df )
WY vy vy e - J T Al
B : Horar Y- el -
-40d -40 d
50 d -50 di
-60 d 60 d
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 846.82 MHz 15.06 dBm nd@ down 4.915 MHz M1 1 B44.982 MH2 13.61 dBm nd@ down 4,835 MHZ
TL 1 844.032 MHz -10.85 dbm nd8 26.00 dB TL L 44,062 MHz -12.64 dBm n 26.00 dB
T2 1 848.948 MHz -11.17 d8m Q factor 172.3 T2 1 B4B.91B MHz -12.19 dém Q factor 174.8
—
L U J wa L JU J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052211-07B

LTE Band 26

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém Offset 11.10 db & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.65 dBm| ™Il 16.70 dBm|
830.6980 MHz 892.9170 MHz
= B 26.00 dB « nds X 26.00 dB
04 N e e o 9.690000000 MHZ 104 SVl ol "\ ©.870000000 MHz
Q factor \ 85.7 7 Q factor N\ a84.3
LE T 0 ','
1 ¥
BUE! s -10d
\ /
20 d A 20 /
P P ANV N RPN N S PN P -
a0 B e — ST S
-40d -40 d
50 df -50 di
60 d -60 db
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 830.698 MHz 15.65 dBm ndB down .65 MHz ML 1 632,317 MHz 16.78 dBm ndB down 9,57 MHz
TL 1 824.165 MHz -11.01 dém ndé 26.00 dB TL 1 824.065 MHz -9.47 dém ndé 26.00 d8
T2 1 833.855 MHz -10.66 dém Q factor B5.7 T2 1 33,935 MHz -9.71 dBm Q factor 84.3
L ) - L )i ) L

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.24 dBm| ™Il 14.06 dBm|
833.7230 MHz 899.0170 MHz
20 — 20
X nda_ 26.00 dB| nddy 26.00 dB)
0 A e | g e 9.650000000 MHz o Vet as VoSN WaTaS, L P 9.810000000 MHz
] Q factor \ 86.4 7 Q factor \ 85.5
od ; 0ol 1 4
i ¥ 12
BUE! -10d
/ J
/ /
20 d 20 di
A . 7
At e P
30
ReSavas o
-40 d
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 833.723 MHz 16.24 dBm ndB down 9.65 MHz ML £39.017 MHz 14.85 dBm ndB down 9,51 MHz
TL 1 831.645 MHz -9.60 dBm ndé 26.00 dB TL 1 B31.545 MHz -11.38 dém ndé 26.00 d8
T2 1 841.285 MHz -6.91 dBm Q factor 86.4 T2 1 B41.355 MHz -11.12 dam Q factor 85.5
( Il ) - ( It ] I

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 300 kHz
o att 30de SWT  126ps @ VBW 1MHz  Mode Auta FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.15 dém| mili] 15.37 dBm|
B40.6430 MHz 8423420 MHz
e Y ndB 26.00 dB| & Y ndB 26.00 dB|
04 e T B Sy ©.890000000 MHz 104 Lo o e ] P B e, ©.850000000 MHz
Q factor 85.0 7 Q fac 85.5
od od -+
r{
BUE! -10d ]
20 d 20 di —
ol e - o :
. —— N PN e o
5 — T,
\
] ]
-40d -40 d
50 d -50 di
-60 d 60 d
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 840.543 MHz 15.15 dem ndB_down 9.89 MHz ML 42,342 MHz 15.37 dem ndB_down 9,85 MHZ
TL 1 839.045 MHz -10.70 dém ndd 26.00 dB TL L B39.065 MHz -10.87 dbm n 26.00 dB
T2 1 848.935 MHz -10.65 dam qQ factor 85.0 T2 1 B48.915 MHz -10.90 dam qQ factor 85.5
—

I

J

U

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG052211-07B

LTE Band 26

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.68 dBm| ™Il 13.85 dBm|
829.7620 MHz 895.2460 MHz
= Y ndg 26.00 dB| « ndet! 26.00 dB
04 Al b T o e P A PR~ 14.505000000 MHz 104 Ao . - poeto 14.505000000 MHz
T Q factor \ 57.2 i Q factor \ 57.6
od ! od ! |
| 4
-t0d | -10d -
\ / {
20 d y 20 di : ;
A gAY el A S -
Gk e Cavia, - TR
Ny i
40 df 40 d
50 df 50 di
60 d -60 db
CF B31.5 MHz 1001 pts Span 30.0 MHz CF 831.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 820.762 MHz 13.68 dBm ndB down 14.505 MHz ML B35.246 MHz 13.85 dBm ndB down 14,505 MHz
TL 1 824.187 MHz -12.68 dém ndé 26.00 dB TL 1 824.307 MHz -12.31 dém ndé 26.00 d8
T2 1 836.693 MHz -12.07 dém Q factor 57.2 T2 1 38,513 MHz -11.93 dém Q factor 57.6

J

L )i ]

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.79 dBm| ™Il 12.90 dBm|
834.4320 MHZ [
20 20
,{’ . nde 26.00 dB)| ndB 2
o S R AWARN TP I 14.505000000 MHz 104 o remn e BY e 14.505000000 MHz
f Q factor | 57.5) 7 Q fattor 58.0)
[ {
04 : | 0
1] 12 B
BUE! o/ v -10d =
!
20 d /" } 20 di -
S| N /
I N g
a0 30 - =
Bl v A R
-40 40 d
50 df 50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 834.432 MHz 14.79 dBm ndB down 14.505 MHz ML B41.535 MHz 12.90 dBm ndB down 14,505 MHz
T1 1 829.217 MHz -11.53 dam nds 26.00 d8 T1 1 829.307 MHzZ -13.31 dém nds 26.00 da
T2 1 843.723 MHz -11.20 dém Q factor 57.5 T2 1 543,513 MHz -13.12 dém Q factor 58.0
L I ) - ( ) ] b

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset L1110 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 14.97 dbm) MiL1]
836,4950 MHz
20 ,; ndg 26.00 dB| 2 M1 ndg 26.00 dB|
04 ey ALl PP, e, 14.206000000 MHz 104 el n Byl e 14.655000000 MHz
T Q factor ‘l 58.5 [ I d fadk 57.2
od 0
/ 4 \
,_ ko
_tod 't 15 10 d i
/ {
204 [ l. 20 [ ]
., - . =
- Iy - . -
e
4nd — -40d S
- —
WA
50 df e 50 d .
-6 df -60 di
CF 81,5 MHz 1001 pts Span 40,0 MHz CF 841.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.495 MHz 14.97 dBm nd@ down 14.296 MH2 M1 1 B37.634 MHz 13.36 dBm nd@ down 14,655 MHZ
T 1 834.307 MHz -11.13 dam nd8 26.00 dB TL L £34.187 MHz -12.32 dam n 26,00 d8
T2 1 848.603 MHz -10.59 dam Q factor S8.5 T2 1 B4B.B43 MHz -12.59 dam Q factor 57.2
—

L U J L JU J

TEL : 886-3-327-3456 Page Number 1 A26-9 of 34
FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052211-07B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK 16QAM| QPSK |16QAM
Lowest CH 1.09 1.08 2.72 2.72 4.47 451 9.05 9.01 | 13.49 | 13.49 - -
Middle CH 1.09 1.08 2.72 2.73 451 4.48 9.05 8.97 | 13.40 | 13.43 - -
Highest CH 1.09 1.09 2.72 2.70 4.49 4.50 9.01 8.97 | 13.46 | 13.49 - -
TEL : 886-3-327-3456 Page Number : A26-10 of 34

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG052211-07B

LTE Band 26
Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 GBm  Offset 11,10 db @ RBW 30 kHz RefLevel 20.00 dBm  Offset 11,10 dB @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.26 aBm)| ™Il 14.94 dBm|
0 824.56570 MHz - 824.84550 MHz
X, Oce Bw 1.090909091 MHz| Y OccBw 1.082517483 MHz|
PN P o Mg L W, Lo, oprin LereB L
10d . 104d
od od
N I\
/ / \
-10 -10 d =
7 . -
/ ™ S ™~
-z0d - -20 di £ =
rou e el s A p . R L -
-40d -40 d
50 df 50 di
60 df -60 o
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 824.5657 MHz 15.26 dBm ML 24,6455 MHz 14.94 dBm
TL 1 924.15455 MHz 7.95 dam Occ 8w 1.090909091 MHz TL L 824.16014 MHz 8.55 dBm Occ 8w 1.082517483 MHz
T2 1 925.24545 MHz 7.44 dBm T2 1 525.24266 MHz 8.18 dbm
L ) L )i ) L
Date: 28.SEP 2

Date: sEP.

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 dém  Offset 11,10 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 14.61 dBm| ™Il 13.97 dBm)|
836.01050 MHz 836.16150 Mz
20 —- 20 —
Occ B 1.090909091 MHz L2 Occ B 1.082517483 MHZ]
} e T et p b P f o i e
0 \ 10
0 di +
/ \ \
04 ~ \
§
-20d £ =
PN R F i W0l A o
40 df 40 di
50 d -50 di
-60 d 60 d
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 835.0105 MHz 14.61 dBm ML 36.1615 MHz 13.97 dém
TL 1 835.95734 MHz 8.15 dBém Oce Bw 1.090905091 MHz TL 1 835.96014 MHz 8.73 dém Oce Bw 1.082517483 MHz
T2 1 837.04825 MHz .14 dBm T2 1 837.04266 MHz 7.16 dém

Date:

Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM

ectrum - pectrum
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 30 kHz
fo Att 30d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT po Att 30.d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.03 dBm| mili] dBm|
20 84845940 MHz - 847.96150 MHz
Oce B 1.085314685 MHz, Oce B 1.093706294 MH]
Al e s -,,-..‘\-., AR . e AV, BN
10 d 10 -
i /
0 4 b 0
Y, \ N
-0 d -10 di -+
/
-20d =
S LN PV
g T N
a0 -
40 df 40 d
50 df 50 di
-60 df -60 di
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 848.4504 MHz 15.03 dém ML 1 B847.9615 MHz 14.73 dBm
TL 1 847.75455 MHz 9.08 dém Oce Bw 1.085314685 MHz TL 1 B47.75734 MHz 7.17 dBm Oce Bw 1.093706294 MH2
T2 1 943.93986 MHz .58 dbm T2 1 846.85105 MHz 6.42 dbm
—

TEL : 886-3-327-3456 Page Number 1 A26-11 of 34
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG052211-07B

LTE Band 26

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.91 aBm ™Il 1640 dBm)
20 R 826.74680 MHz - B 825.17630 MHz
OccBw 2.721278721 MHz Oce By : 2.721278721 MHz
B B T ~ S e | :
10d 10d — -
\ /
\ i
o : v 0 d
BUE A -10 di f
/ \ /
/ \ |
20 d A7 20 di v
PR S o L N PR PP B
El a0
-40d -40 d
-50 d -50 di
60 d -60 db
CF 825.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 826.7468 MHz 15,91 dém ML 525.1763 MHz 16.48 dBm
TL 1 824.12737 MHz 7.64 dam oce Bw 2.721278721 MH2 T1 1 824.13337 MHz 9.59 dBm oce Bw 2.721278721 MHZ
T2 1 926.94855 MHz 10.88 dBm T2 1 826.85465 MHz 9.91 dbm

L )i ] -

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.01 dBm| ™Il 1545 dBm|
2820 MHzZ| . 837.06340 MHz
= Occ By 4715 MHzZ| @ 2.783266733 MHz
il el T MR o T Al LA
10d 104d
\ |
od ¥ 0 4
\
-0 d = -10 di
\ /
It AN i
20 - 20
17 o 7
P e - V- P N Ve
“an a0
40 d 40 d
50 df 50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 835.2832 MHz 16.01 dBm ML B37.0634 MHz 15.45 dBm
TL 1 835.13936 MHz 9.20 dém Oce Bw 2.715284715 MHz T1 1 835.13337 MHz 7.37 dam oce Bw 2.733266733 MHZ
T2 1 837.85465 MHz 9.84 dBm T2 1 837.86663 MHz 9.00 dém
L I ) - ( It ] I

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 15.91 dbm) MiL1] 15.14 dBm)
2 B46.,58890 MHz B46.76270 MHZ
Occ B 2.715284715 MHz| Occ Bw 2.703296703 MHz|
TL | R
10 df T
/ \ \
od ‘
/ \ \
-10d L |
/ \ i
/ Ay by
Sy A - —
. VN
-40 -40 df
50 df 50 d
&nd -60 di
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 845.5880 MHz 15.91 dam ML 45,7627 MHz 15.14 dam
T 1 846.14535 MHz 9.67 dBm Oce Bw 2.715284715 MHz TL L 84514535 MHz 9.92 dBm Oce Bw 2.703296703 MHz
T2 1 848.96064 MHz 10.49 dam T2 1 848.84865 MHz 8.71 dam
—
L U J L JU

TEL : 886-3-327-3456 Page Number 1 A26-12 of 34
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052211-07B

LTE Band 26

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.75 dBm| ™Il 14.21 dBm|
826.82000 MHz 826.15000 Mz
= - 4.465534466 MHz « Oce B 4.505494505 MHz
L e Y B o A ~
10 d ’If SN EENL] 104 i A . -
od od .
| /
BUE! \ -10d /
20 d \ 5 20 di
An 7 [ Y / | o
" N e N UV A M PRV Ve ! e
-40d -40 d
50 df -50 di
60 d -60 db
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 826.82 MHz 14.75 dBm ML £26.15 MHz 14.21 dBm
TL 1 824.26224 MHz 10.35 dBm oce Bw 4. 465534466 MH2 T1 1 B824.24226 MHz 9.34 dBm oce Bw 4.505494505 MHZ
T2 1 828.72777 MHz 9.00 dém T2 1 826.74775 MHz 7.56 dém

L )i

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

ctrum = rectrum =
Ref Level 30.00 GBm  Offset 11,10 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 3.51 dBm) ™Il 14.96 dBm|
0 836.74000 MHz - 837.16900 Mz
T Occ B 4.505494505 MHz Y CccBw 4.475524476 MHz
u T Y W I ¢ P A e, A -
0 10
T T
04 & od ! !
/ \ { 4
BUE! — Y iod \
/ \
20 d 4 20 di -
/ ' P
e , " R RS P
AT o ARy
-40 -40 df
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T B836.74 MHz 13.51 dBm ML 637.169 MHz 14.36 dBm
TL 1 934.25225 MHz 8.74 dBm Occ 8w 4.505434505 MHz TL L 834.26224 MHz 8.32 dam Occ 8w 4.475524476 MHZ
T2 1 838.75774 MHz 8.36 dBm T2 1 838.73776 MHz 6.61 dBm
L ) - L I ) ).
ectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.96 dBm| mili] 13.42 dBm|
20 84785900 MHz - 844.38200 MHz
oce b 4.4B5514486 MHz Oce B 4.495504496 MHz
g T L N .
1 d —_— ——— 10 d i u L, -
I i ] |
od & od ¥ “
/ \ ] \
BUE! N -10d £ A
/ \ / \
20 d / \ 20 di [ |
21 7 a1 -
™ S s e R AT P
-40d -40 d
50 d -50 di
-60 d 60 d
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 847.850 MHz 13.95 dBm ML L 44,362 MHz 13.42 dBm
TL 1 844.25225 MHz 9.51 dBm Occ Bw 4.485514486 MHz TL L 844.25225 MHz 8.37 dBm Occ Bw 4.495504496 MHz
T2 1 948.73776 MHz 7.45 dam T2 1 848.74775 MHz 8.23 dom
—
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052211-07B

LTE Band 26

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.53 dBm| ™Il 15.19 dBm|
20 : 825.5090 MHz - - 892.9760 MHz
- e o 06g B n 0.050940051 MHz o Oce B 3 9.010989011 MHz
. e, o R P N2
R wd i " W
| \ J 1
\
\ o / 1
\ o / .
\ / |
- 20 di
| A \
S v S .
7 <30 =
-40d -40 d
50 df -50 di
60 d -60 db
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 825.583 MHz 16.53 dBm ML 632,576 MHz 15.13 dBm
TL 1 824.4845 MHz 10.30 dém Oce Bw 9.050945051 MHz TL 1 B24.4645 MHz 9.98 dém Oce Bw 9.010989011 MHz
T2 1 833.5355 MHz 9.39 dbm T2 1 B33.4755 MHz 9.03 dém
L ) L )i ) L
ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 5.53 aBm ™Il 15.54 dBm|
e 3.6030 MHzZ 895.8410 MHz
= ¥ 050949051 MHz @ £.971028971 MHz
Thebn SV ol T2
§ SN e oy -
10d 7 104d 5
i | |
od + T 0 1
10 d ./ | o4 /
/ /
20 d - - 20 df ! -
i R v R N N
|30 8 fom— - \f
-40d -40 d
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 833.503 MHz 15.93 dBm ML 35,541 MHz 15.54 dBm
TL 1 831.9645 MHz 10.09 dem Oce Bw 9.050945051 MHz TL 1 832.0045 MHz 8.83 dém Oce Bw 8.97102B971 MH2z
T2 1 841.0155 MHz 10.10 dBm T2 1 5409755 MHz .41 dbm

L ) ]

I ]

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

L I ]

ectrum -
Ref Level 30.00 B Offset 1110 0B & RBW 300 kHz Ref Level 30.00 0Bm  OFfset 11.10 0B w RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.51 dbm) MiL1] 14.73 dBm)
2 B41.6220 MHz o 842,4420 MHz
Occ Bw 0.010989011 MHz| L e Oce Bw 8.971028971 MHz|
TL, e Wy B . e d A Y
10 di 10
I |
/ | |
od r i 0 2
/ \ f \
-10 '\ -10 df 1 1
/ ' P ! \
- 20
-~/ . . -~ N
A L A, SV .
= =30 —
™~ n
40 d -40d
50 df 50 d
60 d -60 di
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
ML f 841,622 NMHz 16.51 dam ML L B42.442 MHZ 14.73 dam
T 1 939.4845 MHz 10.01 dém Oce Bw 9.010985011 MHz TL L £39,5045 MHz 9.71 dBm Oce Bw £.971028971 MHz
T2 1 848.4955 MHz 9.71 dam T2 1 B4B.4755 MHz 8.60 dam
—

U ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052211-07B

LTE Band 26

Lowest Channel /

15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 14.18 dBm) ™Il 1
20 8378540 MHz - 4
- Oce B 13486513487 MHz Oce B 13.486513487 MHz
10 d VAP ke e 104 , - LVt A |-
0 ) 0
7 7
BUE! - 04 ;
4 / \ d i
20 20
N t \\ )f \
ST Nt e o e W \ N
A 1%
- W
-40d -40 d
50 df -50 di
60 d -60 db
CF B31.5 MHz 1001 pts Span 30.0 MHz CF 831.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 837.854 MHz 14.18 dBm ML 1 624,597 MHz 13.53 dBm
TL 1 824.7567 MHz 10.16 dBm oce Bw 13.486513487 MHz T1 1 824.7268 MHz 8.88 dBm oce Bw 13.486513487 MHz
T2 1 838.2433 MHz 8.42 dbm T2 1 B38.2133 MHz .43 dbm
L ) L )i ) L
ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 14.07 dBm| ™Il 12.06 dBm|
0 837.9090 MHz - 899.8670 MHz
_ 13396605397 MHz kiR 13.426573427 MHz
1w0d S e Py 104 ] SN o pen A
od i od
[
|
-od ] -10d 7
J \ ! |
20 d 20 di
\
. ey oy A J.‘F Nn |
A o acya o
-40d
50 df -50 di
-60 df -60 di
CF 836.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 837.908 MHz 14.07 dBm ML 639,567 MHz 12.85 dBm
TL 1 829.7867 MHz 9.37 dém Oce Bw 13.396603397 MHz T1 1 829.7567 MHz 9.34 dBm oce Bw 13.426573427 MHz
T2 1 843.1833 MHz 9.29 dbm T2 1 543.1633 MHz 8.10 dbm
L I ) - L I ] b

Highest Channel /

15MHz / QPSK

Highest Channel /

15MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset L1110 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 3.22 dBm MiL1] 14.01 dBm)
2 839,4620 MHz o 835.0260 MHz
Occ Bw 13.456543457 MHz| Occ Bw 13.486513487 MHz
10d 5 LWV et P o wd N e e o .
od 0 i
{ T 7 t
-t d - 1 -10 di + T
/ \ / \
o . s o )
PP LW A L i Y I ST
= o e =]
M
40 d - -40d
I b,
50 df —— 50 d 2
-6 df -60 di
CF 81,5 MHz 1001 pts Span 40,0 MHz CF 841.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 839,452 MHz 13.22 dam ML B35.026 MHz 14.81 dsm
T 1 834.7567 MHz 9.62 dBm Oce Bw 13.456543457 MHz TL L £34,7268 MHz 9.51 dBm Oce Bw 13.488513467 MHz
T2 1 848.2133 MHz 8.7 dam T2 1 848.2133 MHz 8.37 dam
—
L U J L JU J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052211-07B

Conducted Band Edge

LTE Band 26 /

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

ectru Spectrum L
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 11.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit fheck PAES | SPURIGHE GliNEKARS_ PAES
20 nlﬁ’l';‘n:' sPURIOUS_)LINE_ABS PABS P 20 GIBH‘.‘P 'Plﬁ[ JUS_LINE_ABS, PASES
10 dBm ! \\ 10 dBm ( ]|
0ds l 0 dem i
-10 dem -10 dBm J
SPURIOUS_LINE_ABS \ J
-20 dem h 20 dBm
-30 dem T h -30 dem ‘, \-
-40 dBm / “% 40 deggad \\
50 dem — ""“’"“'AL_,,"’K 50 dem - B —
[P \—»__.
LR 50 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -46.63 dBm -33.63 d& 847.000 MHz §49.000 MHz 100.000 kHz §48,75325 MHZ 19.66 dBm -mml
823.000 Mrz | 824,000 Mhz 20.000 kiz 523, 99950 iz -25.69 dém -12.69.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -24.81 dBm -11.81 d8
£24.000 MHz £26.000 MHz 100.000 kHz 824.25674 MHz 19.01 dBm -10.05 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -46.60 cBm -33.60 dB
Y
Il | >
Date: 2 SEP 020 0:55:1

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum | @) (‘spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11,10 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvoPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKABS PABS
1 | 3 3 Aks Line _$PURIDUS_LINE_ABS PABS
20 ghine —pPURIOUS_LINE_ABS 20 dbin
10 dem / A \ 10 den® \
0de ( \ 0 uarr/ 1‘
-10 dBm: T -10 dpm i
SPURIOUS_LINE_ABS [ \
-20 dBm l T -20 ¢Bm l
-30 dBm / \\"" -30 dBm \»H
-40 dem . f’,,.— -40 dBm
s g \[‘""\
-50 dBm - -50 dBm
-t 60 dBm ey
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,33267 MHz -42.95 dBm -29.95 d8 847.000 MHz 849.000 MHz 100.000 kHz B47.89211 MHz 12.28 dBm -17.72 dB
823.000 MHz 824,000 MHz 20.000 kHz 82399950 MHz -28.90 d&ém -15.90 d& £40.000 MHz 850,000 MHz 20,000 kHz 849,00050 MHz -28.78 dBm -15.78 dB
£24.000 MHz 526,000 MHz 100,000 kHz 824,83217 MHz 12,13 dBm -17.87 dB 850.000 MHz 860.000 MHz 100,000 kHz 850.43457 MHz Z40.81 dbm ~27.81 dB
! T
i ) e T e
Date 20:54:15

Date:

TEL : 886-3-327-3456
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG052211-07B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

Spectru :%:' Spectrum
Ref Level 30.00 dBm _ Offset 11.10 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11,10 dB Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
b 3 3 3 Line _$PURIDUS_LINE_ABS PAS
20 ghine —FPURIOUS_LINE_ABS 3 20 dbime {‘\ i
10 dem ‘l"\\ 10 dBm: [ \
ods ‘J ‘ 0 dem J
-10 d8m -10 dBm. r
SPURIOUS_LINE_ABS \ !
-20 dem ,1‘(\ -20 dBm "
.30 dem } -30 dBm \
-40 dem -40 dBm+f
| f wgﬁ\ﬁ'n \ e
50 dam -0 dem =
— K
I [ —_
i 50 dBm —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,96404 MHz -47.66 dBém -34.66 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,76324 MHz 18.78 dBm -11.22 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -25.61 dBm -12.61 dB 543,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -25.51 dBm -12.51 dB
824.000 MHz 526,000 MHz 100,000 kHz 824,22478 MHz 18.67 dBm -11.33 dB 50,000 MHz 860.000 MHz 100.000 kHz 850,06494 MHz -47.90 dbm -34.90 dB
—_—

]" 1

Date:

Lowest Band Edge / Full RB Highest Band Edge / Full RB

o
e = ("spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PABS
1 | 3 3 Aks Line _$PURIDUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 dbin
10 dBm ‘..\ 10 dB el
0dB }/ \ o UB"'/ \\I
-10 dam T -10 dpm
SPURIOUS. LINE_ABS J \ |
-20 dBm ‘ \\ :;jBrr J
-30 dBm ,} -~ dBm \
40 dem e -40 dBm
_..——”""L/ T
|~
-50 dem E : e
= 50 dBm
R | e
el -60 dBm r
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz ~41.65 dBm -28.65 dB 847.000 MHz 849,000 MHz 100.000 kHz 848,00799 MHz 10.78 dBm -19.22 dB
823.000 MHz 524,000 MHz 20.000 kHz 82399950 MHz -30.65 d&ém -17.65 dB 849.000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -29.90 dBm -16.90 dB
£24.000 MHz 826.000 MHz 100.000 kHz 82498202 MHz 10.67 dém -15.33 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -41.55 dBm -28.55 dB
T
I il ] I
Date: 28.SEP.2020 20:55:54 Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052211-07B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectru

Ref Level 30.00 dBm  Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
B 3 3 Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_LINE_ABS ﬂ 20 dbime / i
10 dem i l 10 dBm: [ t
o dd | \ 0 dem il
-10 d8m -10 dBm J
SPURIOUS_LINE_ABS L J
-20 dem -20 dBm I
-30 dBm ) \A fﬁl\ -30 dem ﬁ\ i \
-40 dem -40 dem & .
. . ——" h
S0 dem — -50 dem: e =
. = T
Jage 2l -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -44,33 dBm -31.33 de 846.000 MHz 849.000 MHz 100.000 kHz 848,77672 MHz 20.06 dBm -9.94 dB
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -22.62 dBm -9.62 dB 949,000 MHz 850,000 MHz 20.000 kHz 340,00050 MHz -22.22 dBm -9.22 dB
824.000 MHz 827,000 MHz 100.000 kHz 824.26523 MHz 19.91 dBm -10.09 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -44.10 dBm -31.10 dB
—_—

]" 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

===
corum ) @) (‘spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPuwr
Limit Gheck PAES | SPURIGIECHNEKARS PABS
1 y s s Aka Line _$PURIOUS, NE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbin
10 dBm 10 dBm
WW ey fitariyd
0 de } + dBm; T
-10 dBm: - 4 |[li-20 dem }
SPURIDUE. INE 763 | ' \
20 dBm l -20 dBm l
-30 dBm N_,J -30 dBm \-~J—i
-40 dBm _J /LLN -40 dBm
50 dam S 50 dBm [y
|
-60 dBm -60 dBm i
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
§15.000 MHz 823,000 MHz 100,000 kHz 822,77223 MHz -33.54 dBm -20.54 d& 546.000 MHz 749.000 MHz 100.000 kHz B47.91958 MHz 8.13 dbm -21.87 dB
823.000 MHz 524,000 MHz 30,000 kHz 82399950 MHz -20.20 dém -16.20 d& 849.000 MHz 850.000 MHz 30.000 kHz 849,00150 MHz -28.89 dBm -15.89 dB
£24.000 MHz 827.000 MHz 100.000 kHz 82565285 MHz 8.04 dBm -21.96 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -31.57 dbm -18.57 dB
!
I il ] I
Date: 2 SEP 020 21:14:25

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A26-18 of 34




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052211-07B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

]" 1

Spectru || spectrum
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
B 3 3 Line _$PURIOUS NE_ABS PAS!
20 gkl _FPURIOUS_LINE_ABS (.\ 20 gbine S
10 dBm ! ! 10 dBm I
il /
o dd | \ 0 dem l -
-10 dBm -10 dBm
SPURIOUS_LINE_ABS \ I'
20 dem 20 dim [
-30 dBm } u\m {P\ -30 dem ﬂ\ H, \
-40 dBm w 40 dBm w
- ,/ Lw \_
50 dem e al “50'0Bm: -.,.,.r P
R \\\-‘.
e8I 50 derm
Start 815.0 MHz 3003 pts Stop 827.0 MHz_ ||[Start 846.0 MHz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
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860,000 MHz 1.000 GHz 100.000 kHz 980.62037 MHz -57.65 dBm -44.65 dB 860,000 MHz 1.000 GHz 100.000 kHz 968.46154 MHz -57.73 dBm -44.73 dB
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30.000 MHz 815.000 MHz 100.000 kHz 636.69790 MHz -58.72 dBm -45.72 dB 30.000 MHz 815.000 MHz 100.000 kHz 633.95177 MHz -58.26 dBm -45.26 dB
860,000 MHz 1.000 GHz 100.000 kHz 903.42657 MHz -57.69 dBm -44,60 dB 860,000 MHz 1,000 GHz 100.000 kHz 947.06294 MHz -57.75 dBm -44,75 dB
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30.000 MHz 815.000 MHz 100.000 kHz B806.95777 MHz -58.53 dBm -45.53 dB 30,000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -58.32 dBm -45.32 dB
860,000 MHz 1.000 GHz 100.000 kHz 925.66434 MHz -57.59 dBm -44,59 dB 860,000 MHz 1,000 GHz 100.000 kHz 951.11888 MHz -57,91 dBm -44,91 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51287 GHz -47.31 dBm -34.31d8 1.000 GHz 3,000 GHz 1.000 MHz 2.51587 GHz -47.24 dBm -34.24 dB
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30.000 MHz 815.000 MHz 100.000 kHz 793.22714 MHz -58.73 dBm -45.73 dB 30.000 MHz 815.000 MHz 100.000 kHz 812.05772 MHz -58.63 dBém -45.63 dB
860,000 MHz 1.000 GHz 100.000 kHz 969.44056 MHz -57.69 dBm -44,60 dB 860,000 MHz 1,000 GHz 100.000 kHz 949.86014 MHz -57.62 dBm -44.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -46.59 dBm -33.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51587 GHz -47.30 dBm -34.30 dB
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30.000 MHz 815.000 MHz 100.000 kHz 813.52694 MHz -58.55 dBm -45.55 dB 30.000 MHz 815.000 MHz 100.000 kHz 803.42704 MHz -58.56 dBm -45.56 dB
860,000 MHz 1.000 GHz 100.000 kHz 879.00091 MHz -57.56 dBm -44.56 dB 860,000 MHz 1.000 GHz 100.000 kHz 946.92308 MHz -57.82 dBm -44.82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -46.73 dBm -33.73 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95626 GHz -47.29 dBm -34.29 dB
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30.000 MHz 815.000 MHz 100.000 kHz 795.97326 MHz -58.66 dBm -45.66 dB 30,000 MHz 815.000 MHz 100.000 kHz 628.45952 MHz -58.64 dBm -45.64 db
860,000 MHz 1.000 GHz 100.000 kHz 907.20280 MHz -57.91 dBm -44,91 dB 860,000 MHz 1,000 GHz 100.000 kHz 989.16084 MHz -57.76 dBm -44.76 dB
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30.000 MHz 815.000 MHz 100.000 kHz B803.03473 MHz -58.64 dBm -45.64 dB 30.000 MHz 815.000 MHz 100.000 kHz B801.46552 MHz -58.63 dBém -45.63 dB
860,000 MHz 1.000 GHz 100.000 kHz 931.95804 MHz -57.51 dBm -44,51 dB 860,000 MHz 1,000 GHz 100.000 kHz 978.25175 MHz -57.93 dBm -44,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -46.91 dBm -33.91dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49138 GHz -47.16 dBm -34.16 dB
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30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -58.47 dBm -45.47 dB 30,000 MHz 815.000 MHz 100.000 kHz 810.88081 MHz -58.52 dBm -45.52 dB
860,000 MHz 1.000 GHz 100.000 kHz 962.16783 MHz -57.68 dBm -44.68 dB 860,000 MHz 1,000 GHz 100.000 kHz 951.39860 MHz -57.50 dBm -44.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51737 GHz -47.18 dBm -34.18 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.05076 GHz -47.43 dBm -34.43 dB
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30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -58.48 dBm -45.48 dB 30.000 MHz 815.000 MHz 100.000 kHz 809.70390 MHz -58.33 dém -45,33 dB
860,000 MHz 1.000 GHz 100.000 kHz 943.14685 MHz =-57.70 dBm -44,70 dB 860,000 MHz 1,000 GHz 100.000 kHz 863.84615 MHz -57.94 dBm -44,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -47.22 dBm -34.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -47.16 dBm -34.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.10036 GHz -43.14 dBm -30.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -43.24 dBm -30.24 dB
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30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -58.70 dBm -45.70 dB 30,000 MHz 815.000 MHz 100.000 kHz 810.09620 MHz -58.58 dBm -45.58 dB
860,000 MHz 1.000 GHz 100.000 kHz 973.91608 MHz -57.90 dBm -44,90 dB 860,000 MHz 1,000 GHz 100.000 kHz 953.77622 MHz -57.76 dBm -44.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49488 GHz -47.07 dBm -34.07 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.50087 GHz -47.36 dBm -34.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -43.17 dBm -30.17 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.95175 GHz -42.,95 dBm -29.95 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.98850 GHz -43.76 dBm -30.76 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00050 GHz -43.52 dBm -30.52 dB
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30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -54.97 dBm -41.97 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -56.93 dBm -43,93 dB
860,000 MHz 1.000 GHz 100.000 kHz 894.47552 MHz =-57.78 dBm -44,78 dB 860,000 MHz 1,000 GHz 100.000 kHz 932.37762 MHz -57.71 dBm -44,71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -47.14 dBm -34.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63484 GHz -47.24 dBm -34.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.89989 GHz -43.24 dBm -30.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -43,16 dBm -30.16 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.01400 GHz -43,92 dBm -30.92 db 7.000 GHz 9,000 GHz 1.000 MHz 7.98400 GHz -43.92 dBm -30.92 d&

Middle Channel / QPSK Middle Channel / 16QAM

Spectrum pectrum
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck
e SPURIOUS LINE_ABS PAES e $PURIOUS LINE_ABS
-10 A -10 e
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 -30 dBm
-40 dBm
I SR i WS
rnpresasrarierr] ey
. -50 dBm -
el
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[| Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B11.66542 MHz -58.55 dBm -45.55 dB 30,000 MHz 815.000 MHz 100.000 kHz 637.48251 MHz -58.53 dBm -45.53 dB
860,000 MHz 1.000 GHz 100.000 kHz 885.10490 MHz -57.69 dBm -44.69 dB 860,000 MHz 1,000 GHz 100.000 kHz 943.28671 MHz -57.77 dBm -44.77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -46.68 dBm -33.68 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.66008 GHz -47.07 dBm -34.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93876 GHz -43.13 dBm -30.13 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99825 GHz -43,29 dBm -30.20 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.01100 GHz -43.72 dBm -30.72 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98200 GHz -43.95 dBm -30.95 dB
J ] ) e

TEL : 886-3-327-3456 Page Number 1 A26-32 of 34
FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FG052211-07B

LTE Band 26 / 15MHz

Spectrum 7 Spectrum
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit heck
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
- i - H
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
S W NP oot | ey
- ommpnsnerarse] - I ]
50 dBr 2 50 dBm =
Sl el
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 617.47501 MHz -58.67 dBm -45.67 dB 30.000 MHz 815.000 MHz 100.000 kHz 795.18866 MHz -58.69 dBém -45.,69 dB
860,000 MHz 1.000 GHz 100.000 kHz 986.92308 MHz =-57.72 dBm -44,72 dB 860,000 MHz 1,000 GHz 100.000 kHz 975.31469 MHz -57.81 dBm -44.81 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -47.05 dBm -34.05 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99525 GHz -47.17 dBm -34.17 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -43.29 dBm -30.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96425 GHz -43,19 dBm -30.19 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.98700 GHz -43.71 dBm -30.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99150 GHz -43,79 dBém -30.79 d&
] [ | o ) 1 Ax
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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0155
40 Normal Voltage 0.0151
30 Normal Voltage 0.0222
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0155
0 Normal Voltage 0.0041

-10 Normal Voltage 0.0149 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0171
20 Maximum Voltage 0.0056
20 Normal Voltage 0.0000
20 Battery End Point 0.0026

Note:

1. Normal Voltage =7.2 V. ; Battery End Point (BEP) =7.0 V. ; Maximum Voltage =8.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG052211-07B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2/ 1.4MHz (Average) (GT - LC = 3.91 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.25 0.2113 27.16 0.5200
Middle QPSK 1 0 23.52 0.2249 27.43 0.5534
Highest 1 0 23.21 0.2094 27.12 0.5152
Lowest 1 0 22.07 0.1611 25.98 0.3963
Middle 16QAM 1 0 22.60 0.1820 26.51 0.4477
Highest 1 0 22.76 0.1888 26.67 0.4645
Limit EIRP < 2W Result PASS
LTE Band 2/ 3MHz (Average) (GT - LC = 3.91 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.30 0.2138 27.21 0.5260
Middle QPSK 1 0 23.53 0.2254 27.44 0.5546
Highest 1 0 23.23 0.2104 27.14 0.5176
Lowest 1 0 22.11 0.1626 26.02 0.3999
Middle 16QAM 1 0 22.69 0.1858 26.60 0.4571
Highest 1 0 22.78 0.1897 26.69 0.4667
Limit EIRP < 2W Result PASS
LTE Band 2/ 5MHz (Average) (GT - LC = 3.91 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.27 0.2123 27.18 0.5224
Middle QPSK 1 0 23,51 0.2244 27.42 0.5521
Highest 1 0 23.29 0.2133 27.20 0.5248
Lowest 1 24 22.42 0.1746 26.33 0.4295
Middle 16QAM 1 24 22.81 0.1910 26.72 0.4699
Highest 1 24 22.49 0.1774 26.40 0.4365
Limit EIRP < 2W Result PASS
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LTE Band 2/ 10MHz (Average) (GT - LC = 3.91 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.31 0.2143 27.22 0.5272
Middle QPSK 1 0 23.56 0.2270 27.47 0.5585
Highest 1 0 23.40 0.2188 27.31 0.5383
Lowest 1 0 22.26 0.1683 26.17 0.4140
Middle 16QAM 1 0 22.86 0.1932 26.77 0.4753
Highest 1 0 22.83 0.1919 26.74 0.4721
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC = 3.91 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.33 0.2153 27.24 0.5297
Middle QPSK 1 0 23.62 0.2301 27.53 0.5662
Highest 1 0 23.41 0.2193 27.32 0.5395
Lowest 1 0 22.26 0.1683 26.17 0.4140
Middle 16QAM 1 0 22.91 0.1954 26.82 0.4808
Highest 1 0 22.86 0.1932 26.77 0.4753
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC =3.91 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.43 0.2203 27.34 0.5420
Middle QPSK 1 0 23.93 0.2472 27.84 0.6081
Highest 1 0 23.42 0.2198 27.33 0.5408
Lowest 1 99 22.49 0.1774 26.40 0.4365
Middle 16QAM 1 99 22.46 0.1762 26.37 0.4335
Highest 1 99 2251 0.1782 26.42 0.4385
Limit EIRP < 2W Result PASS
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LTE Band 25/ 1.4MHz (Average) (GT - LC = 3.91 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 3 23.54 0.2259 27.45 0.5559
Middle QPSK 1 3 23.37 0.2173 27.28 0.5346
Highest 1 3 23.26 0.2118 27.17 0.5212
Lowest 1 0 22.29 0.1694 26.20 0.4169
Middle 16QAM 1 0 22.66 0.1845 26.57 0.4539
Highest 1 0 22.03 0.1596 25.94 0.3926
Limit EIRP < 2W Result PASS
LTE Band 25/ 3MHz (Average) (GT - LC = 3.91 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 8 23.47 0.2223 27.38 0.5470
Middle QPSK 1 8 23.32 0.2148 27.23 0.5284
Highest 1 8 23.15 0.2065 27.06 0.5082
Lowest 1 0 22.20 0.1660 26.11 0.4083
Middle 16QAM 1 0 22.59 0.1816 26.50 0.4467
Highest 1 0 21.94 0.1563 25.85 0.3846
Limit EIRP < 2W Result PASS
LTE Band 25 /5MHz (Average) (GT - LC =3.91 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 23.52 0.2249 27.43 0.5534
Middle QPSK 1 12 23.32 0.2148 27.23 0.5284
Highest 1 12 23.22 0.2099 27.13 0.5164
Lowest 1 0 22.24 0.1675 26.15 0.4121
Middle 16QAM 1 0 22.64 0.1837 26.55 0.4519
Highest 1 0 22.02 0.1592 25.93 0.3917
Limit EIRP < 2W Result PASS
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LTE Band 25/ 10MHz (Average) (GT - LC = 3.91 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 23.58 0.2280 27.49 0.5610
Middle QPSK 1 25 23.42 0.2198 27.33 0.5408
Highest 1 25 23.29 0.2133 27.20 0.5248
Lowest 1 0 22.30 0.1698 26.21 0.4178
Middle 16QAM 1 0 22.68 0.1854 26.59 0.4560
Highest 1 0 22.04 0.1600 25.95 0.3936
Limit EIRP < 2W Result PASS
LTE Band 25/ 15MHz (Average) (GT - LC = 3.91 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 37 23.56 0.2270 27.47 0.5585
Middle QPSK 1 37 23.41 0.2193 27.32 0.5395
Highest 1 37 23.20 0.2089 27.11 0.5140
Lowest 1 0 22.36 0.1722 26.27 0.4236
Middle 16QAM 1 0 22.64 0.1837 26.55 0.4519
Highest 1 0 21.98 0.1578 25.89 0.3882
Limit EIRP < 2W Result PASS
LTE Band 25/ 20MHz (Average) (GT - LC = 3.91 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.34 0.2158 27.25 0.5309
Middle QPSK 1 0 23.68 0.2333 27.59 0.5741
Highest 1 0 23.27 0.2123 27.18 0.5224
Lowest 1 49 22.12 0.1629 26.03 0.4009
Middle 16QAM 1 49 22.52 0.1786 26.43 0.4395
Highest 1 49 22.01 0.1589 25.92 0.3908
Limit EIRP < 2W Result PASS
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LTE Band 4/ 1.4MHz (Average) (GT - LC = 3.35 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.35 0.2163 26.70 0.4677
Middle QPSK 1 0 23.47 0.2223 26.82 0.4808
Highest 1 0 23.41 0.2193 26.76 0.4742
Lowest 1 0 22.95 0.1972 26.30 0.4266
Middle 16QAM 1 0 22.32 0.1706 25.67 0.3690
Highest 1 0 22.90 0.1950 26.25 0.4217
Limit EIRP < 1W Result PASS
LTE Band 4/ 3MHz (Average) (GT - LC = 3.35dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.25 0.2113 26.60 0.4571
Middle QPSK 1 0 23.37 0.2173 26.72 0.4699
Highest 1 0 23.35 0.2163 26.70 0.4677
Lowest 1 0 22.95 0.1972 26.30 0.4266
Middle 16QAM 1 0 22.27 0.1687 25.62 0.3648
Highest 1 0 22.92 0.1959 26.27 0.4236
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC = 3.35 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.35 0.2163 26.70 0.4677
Middle QPSK 1 0 23.39 0.2183 26.74 0.4721
Highest 1 0 23.42 0.2198 26.77 0.4753
Lowest 1 0 22.96 0.1977 26.31 0.4276
Middle 16QAM 1 0 22.33 0.1710 25.68 0.3698
Highest 1 0 22.96 0.1977 26.31 0.4276
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average) (GT - LC = 3.35 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.38 0.2178 26.73 0.4710
Middle QPSK 1 0 23.47 0.2223 26.82 0.4808
Highest 1 0 23.43 0.2203 26.78 0.4764
Lowest 1 0 22.98 0.1986 26.33 0.4295
Middle 16QAM 1 0 22.34 0.1714 25.69 0.3707
Highest 1 0 22.98 0.1986 26.33 0.4295
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC = 3.35 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.40 0.2188 26.75 0.4732
Middle QPSK 1 0 23.53 0.2254 26.88 0.4875
Highest 1 0 23.37 0.2173 26.72 0.4699
Lowest 1 0 22.94 0.1968 26.29 0.4256
Middle 16QAM 1 0 22.22 0.1667 25.57 0.3606
Highest 1 0 22.97 0.1982 26.32 0.4285
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC = 3.35 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.42 0.2198 26.77 0.4753
Middle QPSK 1 0 23.56 0.2270 26.91 0.4909
Highest 1 0 23.42 0.2198 26.77 0.4753
Lowest 1 49 22.45 0.1758 25.80 0.3802
Middle 16QAM 1 49 22.53 0.1791 25.88 0.3873
Highest 1 49 22.56 0.1803 25.91 0.3899
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average) (GT - LC = 0.06 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.68 0.2333 21.59 0.1442
Middle QPSK 1 0 23.82 0.2410 21.73 0.1489
Highest 1 0 23.67 0.2328 21.58 0.1439
Lowest 1 3 22.94 0.1968 20.85 0.1216
Middle 16QAM 1 3 22.93 0.1963 20.84 0.1213
Highest 1 3 22.70 0.1862 20.61 0.1151
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average) (GT - LC = 0.06 dB)
RB Conducted ERP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.72 0.2355 21.63 0.1455
Middle QPSK 1 0 23.77 0.2382 21.68 0.1472
Highest 1 0 23.70 0.2344 21.61 0.1449
Lowest 1 8 22.94 0.1968 20.85 0.1216
Middle 16QAM 1 8 22.88 0.1941 20.79 0.1199
Highest 1 8 22.68 0.1854 20.59 0.1146
Limit ERP < 7W Result PASS
LTE Band 5/5MHz (Average) (GT - LC = 0.06 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.73 0.2360 21.64 0.1459
Middle QPSK 1 0 22.83 0.1919 20.74 0.1186
Highest 1 0 23.68 0.2333 21.59 0.1442
Lowest 1 0 22.94 0.1968 20.85 0.1216
Middle 16QAM 1 0 22.77 0.1892 20.68 0.1169
Highest 1 0 22.87 0.1936 20.78 0.1197
Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz (Average) (GT - LC = 0.06 dB)
RB Conducted ERP
Channel Mode -
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.78 0.2388 21.69 0.1476
Middle QPSK 1 0 23.86 0.2432 21.77 0.1503
Highest 1 0 23.77 0.2382 21.68 0.1472
Lowest 1 0 22.95 0.1972 20.86 0.1219
Middle 16QAM 1 0 22.78 0.1897 20.69 0.1172
Highest 1 0 22.94 0.1968 20.85 0.1216
Limit ERP < 7W Result PASS
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LTE Band 7 / 5MHz (Average) (GT - LC = 4.95 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 12 23.35 0.2163 28.30 0.6761
Middle QPSK 1 12 23.49 0.2234 28.44 0.6982
Highest 1 12 23.34 0.2158 28.29 0.6745
Lowest 1 12 22.41 0.1742 27.36 0.5445
Middle 16QAM 1 12 22.44 0.1754 27.39 0.5483
Highest 1 12 22.33 0.1710 27.28 0.5346
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average) (GT - LC = 4.95 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.29 0.2133 28.24 0.6668
Middle QPSK 1 0 23.43 0.2203 28.38 0.6887
Highest 1 0 23.39 0.2183 28.34 0.6823
Lowest 1 0 22.50 0.1778 27.45 0.5559
Middle 16QAM 1 0 22.41 0.1742 27.36 0.5445
Highest 1 0 22.33 0.1710 27.28 0.5346
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average) (GT - LC =4.95 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.37 0.2173 28.32 0.6792
Middle QPSK 1 0 23.48 0.2228 28.43 0.6966
Highest 1 0 23.29 0.2133 28.24 0.6668
Lowest 1 0 22.46 0.1762 27.41 0.5508
Middle 16QAM 1 0 22.40 0.1738 27.35 0.5433
Highest 1 0 22.35 0.1718 27.30 0.5370
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average) (GT - LC = 4.95 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.39 0.2183 28.34 0.6823
Middle QPSK 1 0 23.50 0.2239 28.45 0.6998
Highest 1 0 23.39 0.2183 28.34 0.6823
Lowest 1 99 22.44 0.1754 27.39 0.5483
Middle 16QAM 1 99 22.34 0.1714 27.29 0.5358
Highest 1 99 22.09 0.1618 27.04 0.5058
Limit EIRP < 2W Result PASS
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LTE Band 12 / 1.4MHz (Average) (GT - LC =-0.77 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 3 23.76 0.2377 20.84 0.1213
Middle QPSK 1 3 23.73 0.2360 20.81 0.1205
Highest 1 3 23.66 0.2323 20.74 0.1186
Lowest 1 3 22.93 0.1963 20.01 0.1002
Middle 16QAM 1 3 22.91 0.1954 19.99 0.0998
Highest 1 3 22.91 0.1954 19.99 0.0998

Limit ERP < 3W Result PASS

LTE Band 12 / 3MHz (Average) (GT - LC =-0.77 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 8 23.89 0.2449 20.97 0.1250
Middle QPSK 1 8 23.84 0.2421 20.92 0.1236
Highest 1 8 23.76 0.2377 20.84 0.1213
Lowest 1 0 22.99 0.1991 20.07 0.1016
Middle 16QAM 1 0 22.92 0.1959 20.00 0.1000
Highest 1 0 22.92 0.1959 20.00 0.1000

Limit ERP < 3W Result PASS

LTE Band 12 / 5MHz (Average) (GT - LC =-0.77 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 23.88 0.2443 20.96 0.1247
Middle QPSK 1 12 23.88 0.2443 20.96 0.1247
Highest 1 12 23.75 0.2371 20.83 0.1211
Lowest 1 0 23.00 0.1995 20.08 0.1019
Middle 16QAM 1 0 22.91 0.1954 19.99 0.0998
Highest 1 0 22.91 0.1954 19.99 0.0998

Limit ERP < 3W Result PASS

LTE Band 12 / 10MHz (Average) (GT - LC =-0.77 dB)
RB Conducted ERP
Channel Mode -

Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.75 0.2371 20.83 0.1211
Middle QPSK 1 0 23.98 0.2500 21.06 0.1276
Highest 1 0 23.76 0.2377 20.84 0.1213
Lowest 1 25 22.91 0.1954 19.99 0.0998
Middle 16QAM 1 25 22.92 0.1959 20.00 0.1000
Highest 1 25 22.95 0.1972 20.03 0.1007

Limit ERP < 3W Result PASS
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LTE Band 13 / 5MHz (Average) (GT - LC = -2.62 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 24 23.53 0.2254 18.76 0.0752
Middle QPSK 1 24 23.68 0.2333 18.91 0.0778
Highest 1 24 23.60 0.2291 18.83 0.0764
Lowest 1 12 22.67 0.1849 17.90 0.0617
Middle 16QAM 1 12 22.54 0.1795 17.77 0.0598
Highest 1 12 22.45 0.1758 17.68 0.0586
Limit ERP < 3W Result PASS
LTE Band 13/ 10MHz (Average) (GT - LC =-2.62 dB)
RB Conducted ERP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 23.76 0.2377 18.99 0.0793
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 25 22.62 0.1828 17.85 0.0610
Highest - - - - - -
Limit ERP < 3W Result PASS
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e’ FCC RADIO TEST REPORT

Report No. : FG052211-07B

LTE Band 26 / 1.4MHz (Average) (GT - LC = 0.06 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.69 0.2339 21.60 0.1445
Middle QPSK 1 0 23.61 0.2296 21.52 0.1419
Highest 1 0 23.73 0.2360 21.64 0.1459
Lowest 1 0 22.79 0.1901 20.70 0.1175
Middle 16QAM 1 0 22.83 0.1919 20.74 0.1186
Highest 1 0 22.84 0.1923 20.75 0.1189

Limit ERP < 7W Result PASS

LTE Band 26 / 3MHz (Average) (GT - LC = 0.06 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.64 0.2312 21.55 0.1429
Middle QPSK 1 0 23.62 0.2301 21.53 0.1422
Highest 1 0 23.74 0.2366 21.65 0.1462
Lowest 1 0 22.80 0.1905 20.71 0.1178
Middle 16QAM 1 0 22.89 0.1945 20.80 0.1202
Highest 1 0 22.84 0.1923 20.75 0.1189

Limit ERP < 7W Result PASS

LTE Band 26 / 5MHz (Average) (GT - LC = 0.06 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.61 0.2296 21.52 0.1419
Middle QPSK 1 0 23.55 0.2265 21.46 0.1400
Highest 1 0 23.71 0.2350 21.62 0.1452
Lowest 1 0 22.81 0.1910 20.72 0.1180
Middle 16QAM 1 0 22.85 0.1928 20.76 0.1191
Highest 1 0 22.83 0.1919 20.74 0.1186

Limit ERP < 7W Result PASS
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SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG052211-07B

LTE Band 26 / 10MHz (Average) (GT - LC = 0.06 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.70 0.2344 21.61 0.1449
Middle QPSK 1 0 23.63 0.2307 21.54 0.1426
Highest 1 0 23.69 0.2339 21.60 0.1445
Lowest 1 0 22.81 0.1910 20.72 0.1180
Middle 16QAM 1 0 22.90 0.1950 20.81 0.1205
Highest 1 0 22.92 0.1959 20.83 0.1211

Limit ERP < 7W Result PASS

LTE Band 26 / 15MHz (Average) (GT - LC = 0.06 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.70 0.2344 21.61 0.1449
Middle QPSK 1 0 23.75 0.2371 21.66 0.1466
Highest 1 0 23.63 0.2307 21.54 0.1426
Lowest 1 0 22.87 0.1936 20.78 0.1197
Middle 16QAM 1 0 22.85 0.1928 20.76 0.1191
Highest 1 0 22.86 0.1932 20.77 0.1194

Limit ERP < 7W Result PASS
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052211-07B

Radiated Spurious Emission

LTE Band 2
LTE Band 2 / 20MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S);/f/;ér Txlfsasble ” A(;ti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3700 -38.82 -13 -25.82 -59.39 -49.85 1.43 12.46 H
5555 -31.02 -13 -18.02 -55.15 -42.30 2.01 13.29 H
7404 -38.59 -13 -25.59 -66.56 -47.78 221 11.40 H
H
H
H
Lowest 3700 -43.32 -13 -30.32 -63.58 -54.35 1.43 12.46 \Y,
5555 -33.05 -13 -20.05 -57.38 -44.33 2.01 13.29 Y,
7404 -39.04 -13 -26.04 -66.55 -48.23 221 11.40 Y,
\%
\%
\Y,
\Y,
3742 -42.76 -13 -29.76 -63.44 -53.79 1.46 12.49 H
5613 -28.82 -13 -15.82 -52.91 -40.10 2.00 13.28 H
7484 -39.23 -13 -26.23 -67.24 -48.37 2.18 11.32 H
H
H
H
Middle 3742 -43.66 -13 -30.66 -64.07 -54.69 1.46 12.49 \Y,
5613 -31.33 -13 -18.33 -55.72 -42.61 2.00 13.28 Y,
7484 -39.03 -13 -26.03 -67.08 -48.17 2.18 11.32 Y,
Y,
\%
\%
Y,
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seamran cas. FCC RADIO TEST REPORT Report No. : FG052211-07B
3782 -44.66 -13 -31.66 -65.45 -55.69 1.50 12.53 H

5673 -35.91 -13 -22.91 -60.07 -47.18 2.00 13.27 H

7564 -39.96 -13 -26.96 -67.54 -49.03 2.21 11.29 H

H

H

H

H

Highest

3782 -45.23 -13 -32.23 -65.77 -56.26 1.50 12.53 \%

5673 -34.48 -13 -21.48 -58.91 -45.75 2.00 13.27 \%

7564 -39.59 -13 -26.59 -67.38 -48.66 2.21 11.29 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052211-07B

LTE Band 25
LTE Band 25/ 20MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3700 -41.35 -13 -28.35 -61.92 -52.38 1.43 12.46 H
5555 -36.17 -13 -23.17 -60.3 -47.45 2.01 13.29 H
7404 -38.70 -13 -25.70 -66.67 -47.89 2.21 11.40 H
H
H
H
H
Lowest
3700 -42.53 -13 -29.53 -62.79 -53.56 1.43 12.46 Y,
5555 -34.26 -13 -21.26 -58.59 -45.54 2.01 13.29 Y,
7404 -38.56 -13 -25.56 -66.08 -47.75 2.21 11.40 Y,
\%
\Y,
\Y,
\%
3742 -44.23 -13 -31.23 -64.91 -55.26 1.46 12.49 H
5611 -33.40 -13 -20.40 -57.49 -44.68 2.00 13.28 H
7484 -38.92 -13 -25.92 -66.93 -48.06 2.18 11.32 H
H
H
H
H
Middle
3742 -45.09 -13 -32.09 -65.5 -56.12 1.46 12.49 Y,
5611 -33.59 -13 -20.59 -57.98 -44.87 2.00 13.28 Y,
7484 -39.31 -13 -26.31 -67.35 -48.45 2.18 11.32 Y,
\%
Y,
Y,
\%
TEL : 886-3-327-3456 Page Number : B2-30f 17
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seamran cas. FCC RADIO TEST REPORT Report No. : FG052211-07B
3792 -45.36 -13 -32.36 -66.16 -56.39 1.51 12.53 H

5688 -37.13 -13 -24.13 -61.3 -48.40 1.99 13.26 H

7584 -38.87 -13 -25.87 -66.31 -47.92 2.23 11.28 H

H

H

H

H

Highest

3791 -45.16 -13 -32.16 -65.74 -56.19 1.51 12.53 \%

5688 -39.22 -13 -26.22 -63.66 -50.49 1.99 13.26 \%

7584 -39.15 -13 -26.15 -66.81 -48.20 2.23 11.28 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B2-4 of 17
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052211-07B

LTE Band 4
LTE Band 4 / 20MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3422 -45.86 -13 -32.86 -64.75 -56.76 1.23 12.13 H
5135 -32.44 -13 -19.44 -56.5 -43.34 1.97 12.86 H
6844 -41.61 -13 -28.61 -66.71 -50.57 2.34 11.30 H
H
H
H
H
Lowest
3422 -45.96 -13 -32.96 -64.45 -56.86 1.23 12.13 Y,
5135 -33.72 -13 -20.72 -57.52 -44.62 1.97 12.86 Y,
6844 -41.45 -13 -28.45 -66.42 -50.41 2.34 11.30 \%
\%
\Y,
\Y,
\%
3447 -45.84 -13 -32.84 -65 -56.79 1.24 12.18 H
5170 -34.04 -13 -21.04 -58.21 -44.97 1.97 12.90 H
6894 -41.48 -13 -28.48 -67.04 -50.59 2.35 11.46 H
H
H
H
H
Middle
3447 -46.95 -13 -33.95 -65.79 -57.90 1.24 12.18 Y,
5170 -34.36 -13 -21.36 -58.17 -45.29 1.97 12.90 Y,
6892 -41.40 -13 -28.40 -66.95 -50.50 2.35 11.45 Y,
\%
Y,
Y,
\%
TEL : 886-3-327-3456 Page Number : B2-50f 17
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seamran cas. FCC RADIO TEST REPORT Report No. : FG052211-07B
3472 -44.51 -13 -31.51 -63.95 -55.51 1.24 12.24 H

5205 -33.23 -13 -20.23 -57.5 -44.20 1.97 12.95 H

6941 -40.27 -13 -27.27 -66.25 -49.52 2.36 11.61 H

H

H

H

H

Highest

3472 -44.08 -13 -31.08 -63.28 -55.08 1.24 12.24 \%

5205 -35.02 -13 -22.02 -58.85 -45.99 1.97 12.95 \%

6944 -39.67 -13 -26.67 -65.84 -48.93 2.36 11.62 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052211-07B

LTE Band 5
LTE Band 5/ 10MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648 -51.37 -13 -38.37 -62.41 -57.22 0.69 8.69 H
2472 -33.09 -13 -20.09 -48.97 -40.75 0.95 10.76 H
3296 -48.12 -13 -35.12 -66.2 -56.62 1.20 11.85 H
H
H
H
H
Lowest
1648 -52.14 -13 -39.14 -63.06 -57.99 0.69 8.69 Y,
2472 -36.94 -13 -23.94 -52.82 -44.60 0.95 10.76 Y,
3296 -48.71 -13 -35.71 -66.63 -57.21 1.20 11.85 \Y,
\%
\Y,
\Y,
\%
1664 -50.83 -13 -37.83 -61.94 -56.73 0.70 8.76 H
2496 -21.71 -13 -8.71 -37.58 -29.40 0.95 10.79 H
3328 -48.67 -13 -35.67 -66.66 -57.23 1.21 11.92 H
4160 -37.49 -13 -24.49 -58.53 -46.29 1.72 12.67 H
H
H
H
Middle
1664 -51.34 -13 -38.34 -62.35 -57.24 0.70 8.76 Y,
2496 -27.89 -13 -14.89 -43.71 -35.58 0.95 10.79 Y,
3328 -48.95 -13 -35.95 -66.69 -57.51 1.21 11.92 Y,
4160 -44.77 -13 -31.77 -65.9 -53.57 1.72 12.67 \%
Y,
Y,
\%
TEL : 886-3-327-3456 Page Number 1 B2-7 of 17
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seamran cas. FCC RADIO TEST REPORT Report No. : FG052211-07B
1680 -49.90 -13 -36.90 -61.09 -55.86 0.71 8.82 H

2520 -22.99 -13 -9.99 -38.87 -30.70 0.96 10.82 H

3360 -48.53 -13 -35.53 -66.44 -57.16 1.22 11.99 H

4200 -42.69 -13 -29.69 -63.81 -51.47 1.73 12.66 H

H

H

H

Highest

1680 -51.59 -13 -38.59 -62.69 -57.55 0.71 8.82 \%

2520 -26.63 -13 -13.63 -42.62 -34.34 0.96 10.82 \%

3360 -48.06 -13 -35.06 -65.62 -56.69 1.22 11.99 \Y

4200 -41.79 -13 -28.79 -62.97 -50.57 1.73 12.66 \%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052211-07B

LTE Band 26
LTE Band 26 / 15MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648 -53.48 -13 -40.48 -64.52 -59.33 0.69 8.69 H
2474 -50.26 -13 -37.26 -66.14 -57.93 0.95 10.76 H
3299 -48.10 -13 -35.10 -66.18 -56.61 1.20 11.86 H
H
H
H
H
Lowest
1648 -53.52 -13 -40.52 -64.44 -59.37 0.69 8.69 Y,
2474 -49.69 -13 -36.69 -65.57 -57.36 0.95 10.76 Y,
3299 -48.18 -13 -35.18 -66.1 -56.69 1.20 11.86 Y,
\%
\Y,
\Y,
\%
1659 -52.27 -13 -39.27 -63.35 -58.16 0.70 8.74 H
2489 -49.33 -13 -36.33 -65.21 -57.02 0.95 10.78 H
3320 -47.57 -13 -34.57 -65.58 -56.12 1.21 11.90 H
H
H
H
H
Middle
1659 -54.07 -13 -41.07 -65.04 -59.96 0.70 8.74 Y,
2489 -48.52 -13 -35.52 -64.35 -56.21 0.95 10.78 Y,
3319 -48.44 -13 -35.44 -66.23 -56.99 1.21 11.90 Y,
\%
Y,
Y,
\%
TEL : 886-3-327-3456 Page Number : B2-9 of 17
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seamran cas. FCC RADIO TEST REPORT Report No. : FG052211-07B
1672 -53.34 -13 -40.34 -64.48 -59.27 0.71 8.79 H

2504 -46.88 -13 -33.88 -62.74 -54.58 0.95 10.80 H

3339 -48.89 -13 -35.89 -66.86 -57.47 121 11.95 H

H

H

H

H

Highest

1669 -53.31 -13 -40.31 -64.35 -59.23 0.70 8.78 \%

2504 -48.36 -13 -35.36 -64.2 -56.06 0.95 10.80 \%

3339 -47.89 -13 -34.89 -65.57 -56.47 1.21 11.95 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: B2-10 of 17




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052211-07B

LTE Band 7
LTE Band 7 / 20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
5004 -52.05 -25 -27.05 -46.49 -62.80 1.95 12.70 H
7506 -34.80 -25 -9.80 -35.77 -43.92 2.17 11.30 H
10004 -48.53 -25 -23.53 -51.52 -57.30 2.43 11.20 H
12501 -41.31 -25 -16.31 -45.26 -52.06 2.85 13.60 H
H
H
H
Lowest
5004 -48.85 -25 -23.85 -43.42 -59.60 1.95 12.70 Y,
7506 -31.45 -25 -6.45 -32.56 -40.57 2.17 11.30 Y,
10004 -46.18 -25 -21.18 -48.49 -54.95 2.43 11.20 Y,
12501 -42.83 -25 -17.83 -45.17 -53.58 2.85 13.60 \Y,
\Y,
\Y,
\%
5052 -48.21 -25 -23.21 -42.8 -59.02 1.96 12.76 H
7578 -36.92 -25 -11.92 -37.49 -45.98 2.22 11.28 H
10104 -48.20 -25 -23.20 -51.15 -56.88 2.47 11.16 H
12627 -43.11 -25 -18.11 -47.58 -53.84 2.82 13.55 H
H
H
H
Middle
5052 -47.45 -25 -22.45 -42.02 -58.26 1.96 12.76 Y,
7578 -33.95 -25 -8.95 -34.74 -43.01 2.22 11.28 Y,
10104 -47.67 -25 -22.67 -50.03 -56.35 2.47 11.16 \%
12627 -45.67 -25 -20.67 -48.64 -56.40 2.82 13.55 \Y,
Y,
Y,
\%
TEL : 886-3-327-3456 Page Number : B2-11 of 17
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seamran cas. FCC RADIO TEST REPORT Report No. : FG052211-07B
5100 -49.56 -25 -24.56 -44.3 -60.42 1.96 12.82 H

7650 -36.84 -25 -11.84 -37.36 -45.84 2.28 11.27 H

10206 -49.04 -25 -24.04 -51.93 -57.64 2.52 11.12 H

12755 -46.29 -25 -21.29 -51.28 -57.00 2.79 13.50 H

H

H

H

Highest

5100 -48.64 -25 -23.64 -43.23 -59.50 1.96 12.82 \%

7656 -32.88 -25 -7.88 -33.61 -41.87 2.28 11.27 \%

10206 -48.77 -25 -23.77 -51.18 -57.37 2.52 11.12 \%

12755 -47.61 -25 -22.61 -51.21 -58.32 2.79 13.50 \%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052211-07B

LTE Band 12
LTE Band 12/ 10MHz / QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1400 -44.30 -13.00 -31.30 -56.49 -49.25 0.58 7.68 H
2096 -32.05 -13.00 -19.05 -47.28 -39.23 0.90 10.23 H
2800 -41.78 -13.00 -28.78 -58.54 -49.61 1.06 11.04 H
3496 -42.08 -13.00 -29.08 -61.00 -50.97 1.25 12.29 H
4200 -35.81 -13.00 -22.81 -56.93 -44.59 1.73 12.66 H
H
H
Lowest
1400 -39.76 -13.00 -26.76 -52.01 -44.71 0.58 7.68 Y,
2096 -33.23 -13.00 -20.23 -48.43 -40.41 0.90 10.23 Y,
2800 -40.14 -13.00 -27.14 -57.49 -47.97 1.06 11.04 \%
3496 -42.39 -13.00 -29.39 -61.14 -51.28 1.25 12.29 Y,
4200 -37.49 -13.00 -24.49 -58.67 -46.27 1.73 12.66 \Y,
\Y,
\%
1408 -45.35 -13.00 -32.35 -57.49 -50.33 0.58 7.71 H
2112 -32.60 -13.00 -19.60 -48.13 -39.80 0.90 10.26 H
2816 -42.30 -13.00 -29.30 -59.14 -50.14 1.06 11.05 H
3512 -44.79 -13.00 -31.79 -63.84 -53.69 1.26 12.31 H
4216 -41.08 -13.00 -28.08 -62.26 -49.85 1.73 12.66 H
H
H
Middle
1408 -41.94 -13.00 -28.94 -54.10 -46.92 0.58 7.71 Y,
2112 -33.78 -13.00 -20.78 -49.29 -40.98 0.90 10.26 Y,
2816 -40.62 -13.00 -27.62 -57.97 -48.46 1.06 11.05 \Y,
3512 -43.83 -13.00 -30.83 -62.70 -52.73 1.26 12.31 Y,
4216 -41.27 -13.00 -28.27 -62.54 -50.04 1.73 12.66 Y,
Y,
\%
TEL : 886-3-327-3456 Page Number 1 B2-13 of 17
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1416 -44.83 -13.00 -31.83 -56.92 -49.84 0.59 7.75 H

2120 -32.28 -13.00 -19.28 -47.96 -39.49 0.90 10.27 H

2824 -39.73 -13.00 -26.73 -56.61 -47.57 1.07 11.06 H

3536 -43.20 -13.00 -30.20 -62.41 -52.10 1.28 12.33 H

4240 -41.20 -13.00 -28.20 -62.48 -49.96 1.74 12.65 H

H

H

Highest

1416 -41.52 -13.00 -28.52 -53.59 -46.53 0.59 7.75 \%

2120 -30.19 -13.00 -17.19 -45.85 -37.40 0.90 10.27 \%

2824 -38.92 -13.00 -25.92 -56.26 -46.76 1.07 11.06 \%

3536 -39.75 -13.00 -26.75 -58.72 -48.65 1.28 12.33 \%

4240 -41.80 -13.00 -28.80 -63.21 -50.56 1.74 12.65 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG052211-07B

LTE Band 13
LTE Band 13 /5MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1563 -52.85 -42.15 -10.70 -63.59 -58.41 0.65 8.35 H
2344 -49.61 -13 -36.61 -65.87 -57.11 0.93 10.58 H
3126 -47.90 -13 -34.90 -66.02 -56.07 1.16 11.48 H
H
H
H
H
Lowest
1560 -54.06 -42.15 -11.91 -64.91 -59.61 0.64 8.34 Y,
2344 -49.36 -13 -36.36 -65.73 -56.86 0.93 10.58 Y,
3126 -48.03 -13 -35.03 -66.07 -56.20 1.16 11.48 Y,
\%
\Y,
\Y,
\%
1568 -53.72 -42.15 -11.57 -64.79 -59.29 0.65 8.37 H
2352 -50.16 -13 -37.16 -66.38 -57.67 0.93 10.59 H
3136 -48.57 -13 -35.57 -66.71 -56.76 1.16 11.50 H
H
H
H
H
Middle
1568 -53.67 -42.15 -11.52 -64.48 -59.24 0.65 8.37 Y,
2352 -49.89 -13 -36.89 -66.22 -57.40 0.93 10.59 Y,
3136 -48.48 -13 -35.48 -66.57 -56.67 1.16 11.50 Y,
\%
Y,
Y,
\%
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1573 -53.42 -42.15 -11.27 -64.44 -59.01 0.65 8.39 H

2359 -49.13 -13 -36.13 -65.30 -56.65 0.93 10.60 H

3146 -48.40 -13 -35.40 -66.58 -56.61 1.17 11.52 H

H

H

H

H

Highest

1576 -52.61 -42.15 -10.46 -63.38 -58.21 0.65 8.40 \%

2359 -49.45 -13 -36.45 -65.74 -56.97 0.93 10.60 \%

3146 -48.74 -13 -35.74 -66.90 -56.95 1.17 11.52 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG052211-07B

LTE Band 13/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1564 -54.11 -42.15 -11.96 -65.21 -59.67 0.65 8.36 H
2346 -50.01 -13 -37.01 -66.27 -57.51 0.93 10.58 H
3128 -47.28 -13 -34.28 -65.4 -55.45 1.16 11.48 H
H
H
H
H
Middle
1565 -54.08 -42.15 -11.93 -64.89 -59.64 0.65 8.36 Y,
2346 -49.88 -13 -36.88 -66.25 -57.38 0.93 10.58 Y,
3128 -47.54 -13 -34.54 -65.59 -55.71 1.16 11.48 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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